SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG072904-01B

LTE Band 17

Lowest Channel / 5MHz / QPSK

Lowest Channel / 5MHz / 16QAM

I

J

Ref Level 30.00 cbm  Offset 11,00 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 11.00 db e RBW 100 kHz
o Att a0de SWT 19ps @ VBW 300 kHz  Mode Auta FFT o Att a0de SWT 1% s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
MI[1] 15.26 dbm)| MI[1] 14.71 dBm
708.35800 MHz 707.76900 MHZ]
20 M1 20
ndB x 26.00 dB nde’) 26.00 dB
04 P N e A AN B g s 4.925000000 MHz 104 e P e Bl 4.905000000 MH|
i q factor 143.9 i Q factor 144.3
o d 0 di ] |
.
-10 df -10 d J’
20 - 20d — w"f
e eay P ey \, Ry ety o s
-0 L 30
40 d -40 de
50 df 50 d
-6 df -60 di
CF 706.5 MHz 1001 pts Span 10.0 MHz CF 706.5 MHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 708.358 MHz 15.26 dam nd8 down 4.925 MHz ML 707.769 MHz 14.71 dBm nd8 down 4,905 MRz
T 1 704.032 MHz -11.10 dbm nd8 26.00 dB TL L 704.032 MHz -11.11 dam n 26,00 d8
T2 1 708.958 MHz -10.94 dBm Q factor 143.8 T2 1 70B.938 MHz -11.05 d8m Q factor 144.3

U

J

Middle Channel / 5MHz / QPSK

Middle Channel / 5MHz / 16QAM

ctrum pectrum &3
Ref Level 30.00 dém  Offset 11,00 dB & RBW 100 kHz Ref Level 20,00 dém  Offset 11.00 db & RBW 100 kHz
o Att 30de  SWT 18 s @ VBW 300 kHz  Mode Auto FFT o Att a0ds SWT 1% s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™Il 14.69 dBm| ™Il 14,99 dBm|
711.43900 MHzZ] 711.12900 MHz
= ndB 26.00 dB @ nd 26.00 dB
10d | i A A W”‘Bw\""\/\'v—n\ 4.945000000 MHz 104 fran et Y A i, Ay 4.895000000 MHz|
f Q factor 11 143.9) 7 Q factor [ 145.3
o ‘ L o J |
Ty / \
104 10 d - —
! [ !
20 d y A 20 d J
Y Y v A
P e A TP PR YAV e A
T30 Bk /
40 df -40 di
50 d -50 di
&nd 60 d
CF 710.0 MHz 1001 pts Span 10.0 MHz CF 710.0 MHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
M1 1 711.439 MHz 14.89 dBm nd@ down 4.945 MHz M1 711.129 MHz 14.33 dBm nd@ down 4,895 MHZ
TL 1 707.522 MHz -11.19 dém ndd 26.00 dB TL L 707.502 MHz -11.62 dém ndd 26.00 dB
T2 1 712.468 MHz -11.24 dam qQ factor 143.9 T2 1 712,398 MHz -12.21 dam qQ factor 145.3
L U J wa L JU J
ctrum pectrum
Ref Level 30.00 dém  Offset 11,00 dB & RBW 100 kHz Ref Level 20,00 dém  Offset 11.00 db & RBW 100 kHz
o Att 30de  SWT 18 s @ VBW 300 kHz  Mode Auto FFT o Att a0ds SWT 1% s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
mili] 15.55 dm| mili] 15.27 dBm|
712.19100 MHzZ| 711.85200 MHz
e ¥ 26.00 dB & {).. ndB 26.00 dB
bk bl S 5 ot s - A A 5
04 R - 4.885000000 MHz 104 / P R \f B, e 4.835000000 MHz
[ Q factor 145.9) ] Q factor I 147.2
ad | od |
X }
BUE! F -10d
\
20 d - 20 dBm-
S attns il Sy e
a0 a0
-40d -40 d
-50 d -50 di
-60 df -60 o
CF 713.5 MHz 1001 pts Span 10.0 MHz CF 713.5 MHz 1001 pts pan 10.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result Type | Ref | Tre | X-value | ¥-value | __Function | Function Result
ML 1 712.181 MHz 15.55 dBm ndB down 4.685 MHz ML 711,652 MHz 15.27 dém ndB down 4,535 MHz
T1 1 711.022 MHz -10.41 d8m nds 26.00 d8 T1 1 711.062 MHzZ -10.49 dBm nds 26.00 da
T2 1 715.908 MHz -10.60 dém Q factor 145.5 T2 1 715596 MHz -10.85 dém Q factor 147.2
L ) - L )i ) L
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG072904-01B

LTE Band 17

Lowest Channel / 10MHz / QPSK

Lowest Channel / 10MHz / 16QAM

J

ctrum &3 pectrum &3
Ref Level 30.00 GBm  Offset 11,00 db & RBW 300 kHz RefLevel 20,00 dBm  Offset 11,00 db e RBW 300 kHz
o Att 30de SWT  12.6ps @ VBW 1MHz Mode auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
16.30 dBm| ™Il 17.91 dBm)|
707.6410 MHzZ| 706.5020 MHz
= N 26.00 dB| @ ndB N 26.00 dB|
g i I 9.730000000 MHz| 0d s e il D el 9.610000000 MHz|
[ Q factor 72.7] / Q factor 1 73.5)
[
d i ]
o + 0 ] .}
04 = 10 d - 1
] j \-
204 —t - | 20qe — E
= ] —— PR o S ——
a0 -30
40 df -40 di
50 d -50 di
-60 d 60 d
CF 709.0 MHz 1001 pts Span 20.0 MHz CF 709.0 MHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML 1 707.641 MRz 16.30 dBm ndB_down 9.73 MHz ML 706.502 MHz 17.31 dBm ndB_down 9,61 MHZ
TL 1 704.105 MHz -9.38 dBm ndd 26.00 dB TL L 704,205 MHz -7.91 dBm n 26.00 dB
T2 1 713.835 MHz -10.57 dam qQ factor 72.7 T2 1 713,815 MHz -7.86 dBm qQ factor 73.5

L U

J

Middle Channel / 10MHz / QPSK

Middle Channel / 10MHz / 16QAM

J

ectrum -
Ref Level 30.00 GBm  Offset 11,00 OB & RBW 300 kHz RefLevel 30.00 dbm  Offset 11.00 db & RBW 300 khz
jo ALt 30d8 8SWT 12.6 ps & VBW 1 MHz Mode Auto FFT b ALt BWT 12.6 ps & VBW 1 MHz Mode Auto FFT
SGL Count 100,100 SGL Count 100/100
[@ 17k Max |
MiL1] 16.71 dBm| MiL1] 18.10 dBm|
w 711.6380 MHz 707.5220 MHZ
20 1 20
P RN PR T 26.00 dB| —_ndB 26.00 dB|
04 T el e = B 9.750000000 MH_| 104 < VER Senee, 9.610000000 MHZ]
J Q factor \ 73.0| Q factor \\ 73.6)
04 / 04 | !
o | 7 |
-10 df ] \\ 10 d f
\ / \
20 5o == N e ~
a0 30
-40 d -40 de
50 df 50 d
60 d -60 di
CF 710.0 MHz 1001 pts Span 20.0 MHz CF 710.0 MHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 711.638 MHz 16.71 dam nd8 down 9.75 MHz ML 707.522 WAz 18.10 dam nd8 down 9.61 WHZ
T 1 705.165 MHz -10.20 dBm nd8 26.00 dB TL L 705.185 MHz ~7.46 dBm n 26,00 d8
T2 1 714.915 MHz -9.38 dBm Q factor 73.0 T2 1 714.795 MHz -7.27 dBm Q factor 73.6

L U

J

Highest Channel / 10MHz / QPSK

Highest Channel / 10MHz / 16QAM

J

pectrum
Ref Level 30.00 dém  Offset 11.00 db & RBW 300 kHz Ref Level 20.00 dém  Offset 11.00 db & RBW 300 kHz
o Att 30dE SWT  12.6ps @ VBW 1MHz  Mode Auto FFT I Att 30de SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
@17k Max @17k Max
™Il 17.05 dBm| ™Il 16.75 dBm|
708.3830 MHzZ| 710.9010 MHz
= | neB 26.00 dB| @ ndB 26.00 dB|
B N e S
04 r B - 9.610000000 MHZ| 104 T i 9.730000000 MHZ]
Q factor 1 73.7] f Q factor \\ 73.0]
od ] ! 0d |
¥ j Y |
10 df 1 -10d
i | )
20 d / | 20 d / |
:‘m.‘_v_.. S s S -w.,\'\"\‘ ’L\J..»\p\,/‘»f""\-'v"\"
-30 e -30
-40 -40 df
50 df -50 di
60 d -60 db
CF 711.0 MHz 1001 pts Span 20.0 MHZ CF 711.0 MHz 1001 pts pan 20.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result Type | Ref | Tre | X-value | ¥-value | __Function | Function Result |
ML 1 708.383 MHz 17.05 dBm ndB down 9.61 MHz ML 710,301 MHz 16.75 dBm ndB down 9,73 MHZ
TL 1 706.205 MHz -8.66 dBm ndé 26.00 dB TL 1 706.165 MHz -9.41 dém ndé 26.00 d8
T2 1 715.815 MHz -7.95 dBm Q factor 73.7 T2 1 715,895 MHz -9.54 dBm Q factor 73.0
L I ) - I

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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ssamonias. FCC RADIO TEST REPORT

Report No. : FG072904-01B

LTE Band 17

Lowest Channel / 5MHz / 64QAM

Lowest Channel / 10MHz / 64QAM

G o)
Ref Level 30.00 GBm  Offset 1100 db & RBW 100 kHz RefLavel 30.00 dbm  Offset 11.00 db e RBW 300 kHz
o Att 30de  SWT 18 s @ VBW 300 kHz  Mode Auto FFT o Att 30de SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 32 dBm)| ™M1[1] 16.04 dBm)
708.55800 MH?Z| 2 709.9790 MHz
20 20
ndB " 26.00 dB)| - A, e 26.00 dB|
104 A - anet o B o 4.945000000 MHZ| 104 A A INAT VY e, S \""". 9.710000000 MHZ|
JI‘ factor 143.3] Q factor \ 73.1
od -
o
104 I
Prhd . VLN P
STATE forn VSN
40 df -40 di
50 d -50 di
&nd 60 d
CF 706.5 MHz 1001 pts Span 10.0 MHz CF 709.0 MHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML 1 708.558 MHz 14,32 dBm ndB_down 4.945 MHz ML 700.979 MHz 16.84 dBm ndB_down 9,71 MHZ
TL 1 704.022 MHz -11.78 dam nd8 26.00 dB TL L 704165 MHz -9.34 dBm n 26.00 dB
T2 1 708.968 MHz -11.52 d8m Q factor 143.3 T2 1 713.895 MHz -8.76 dBm Q factor 73.1

L I ]

L U ]

Middle Channel / 5MHz / 64QAM

Middle Channel / 10MHz / 64QAM

ctrum pectrum &3
Ref Level 30.00 cbm  Offset 11,00 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 11.00 db e RBW 300 kHz
o Att 30de  SWT 18 s @ VBW 300 kHz  Mode Auto FFT o Att 30de SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@17 Max
™M1[1] 358 dBm)| ™M1[1] 16.07 dBm)
5200 MHZ, " 709.1610 MHz,
= nd 26.00 dB @ X , nd 26.00 dB
w0 h WY, 4.865000000 MHZ| 0d e ST A B 9.750000000 MHZ|
Q factor 145.6) 7 Q factor 72.7
i | i L
o ‘ 0 —~
10 df = 10 d
204 A 20d -
I \v[\,'-\,'\t‘\_,)\._/ T AT
i = -30
40 df -40 di
50 df 50 d
-6 df -60 di
CF 710.0 MHz 1001 pts Span 10.0 MHz CF 710.0 MHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 708.352 MHz 13.58 dam nd8 down 4.865 MHz ML L 709.161 MHz 16.07 dam nd8 down 9.75 WHz
T 1 707.572 MHz -12.57 dbm nd8 26.00 dB TL L 705.085 MHz -10.26 dBm nd8 26,00 d8
T2 1 712.438 MHz -12.86 dam Q factor 145.6 T2 1 714.B35 MHz -10.37 dém Q factor 72.7

L I ]

L U ]

Highest Channel / 5MHz / 64QAM

Highest Channel / 10MHz / 64QAM

ctrum pectrum
Ref Level 30.00 dém  Offset 11,00 dB & RBW 100 kHz Ref Level 20.00 dém  Offset 11.00 db & RBW 300 kHz
o Att 30de  SWT 1% ps @ VBW 300 kHz  Mode Auto FFT I Att 30de SWT  126ps @ VBW 1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
mili] 30 dBm mili] 15.78 dBm|
713.09000 MHzZ| 710.1610 MHz
e ik ndB 26.00 dB & ) 4 26.00 dB
A, A i~ n 5 e Wit - . WA
w0 P N O Y N 4.915000000 MHz 104 s B, 9.770000000 MHz
! Q factor Y 145.1] ] Q factor Y 72.7
0 0 .
/ 1f
-od -10d
] [
20 d 20 di
- Tod I —
v A A, SR v L
a0 30 —
-40d -40 d
50 df -50 di
-60 df -60 di
CF 713.5 MHz 1001 pts Span 10.0 MHz CF 711.0 MHz 1001 pts pan 20.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result Type | Ref | Tre | X-value | ¥-value | __Function | Function Result |
ML 1 713.08 MHz 13.30 dBm ndB down 4.915 MHz ML 710,161 MHz 15.78 dBm ndB down 9,77 MHz
1 711.012 MHz -12.58 dém ndé 26.00 dB TL 1 706.045 MHz -10.62 dBém ndé 26.00 d8
1 715.928 MHz -12.55 dém Q factor 145.1 T2 1 715515 MHz -10.84 dém Q factor 72.7

J

L )i ] -

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. :

FG072904-01B

Occupied Bandwidth

Mode LTE Band 17 : 99%0OBW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
Mod. QPSK [16QAM| QPSK |16QAM| QPSK |16QAM| QPSK |16QAM| QPSK |16QAM| QPSK |16QAM
Lowest CH - - - - 4.50 4.50 9.01 9.03 - -
Middle CH - - - - 4.49 451 9.09 8.97 - -
Highest CH - - - - 4.50 4.49 8.97 8.95 - -
Mode LTE Band 17 : 99%0BW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
Mod. 64QAM 64QAM 64QAM 64QAM 64QAM 64QAM
Lowest CH - - - - 4.50 - 9.01 - - -
Middle CH - - - - 4.52 - 9.05 - - -
Highest CH - - - - 4.49 - 8.97 - - -

TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number

1 Al7-9of 24




SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG072904-01B

LTE Band 17

Lowest Channel / 5MHz / QPSK

Lowest Channel / 5MHz / 16QAM

Ref Level 30.00 cbm  Offset 11,00 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 11.00 db e RBW 100 kHz
o Att 30de  SWT 18 s @ VBW 300 kHz  Mode Auto FFT o Att a0ds SWT 1% s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 16.47 dBm) ™M1[1] 15.23 dBm)
- M1 707.75900 MHz - 706.97000 MHZ]
occ 4.495504496 MHz 4.495504496 MHz
T A e e AT A L R, PPN
104 prl o Nen g 104 ALY
J
0 0 d !
/
-10 df -10 d
I/
20 d = 20d
e At e R T )
a0 30
40 df -40 di
50 df 50 d
60 d -60 di
CF 706.5 MHz 1001 pts Span 10.0 MHz CF 706.5 MHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 707.758 MHz 16.47 dam ML 706.97 MHz 15.23 dam
T 1 704.25225 MHz 10.38 dBm Oce Bw 4,495504496 MHz TL L 704.25225 MHz 8.60 dBm Oce Bw 4.495504496 MHz
T2 1 708.74775 MHz 11.39 dam T2 1 T0B. 74775 MHZ 9.71 dam

L I

L U ]

Middle Channel / 5MHz / QPSK

Middle Channel / 5MHz / 16QAM

ctrum pectrum &3
Ref Level 30.00 cbm  Offset 11,00 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 11.00 db e RBW 100 kHz
o Att a0de SWT 19ps @ VBW 300 kHz  Mode Auta FFT o Att a0de SWT 1% s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
MI[1] 14.71 dbm)| 15.01 dBm
711.20900 MHz 711.49900 MHZ]
20 20
oclifw 4.485514486 MHz 5404505 MHz
r A el O A, Sy Al
10 d ¥ = 2 10 d s e
f \ /
| 0d J
J \
10 de 1 L
20d '[
AT A P PN R P i ~r
- g
40 d -40 de
50 df 50 d
-6 df -60 di
CF 710.0 MHz 1001 pts Span 10.0 MHz CF 710.0 MHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 711.208 MHz 14.71 dBm ML 711499 MHz 15.01 dam
T 1 707.76224 MHz 9.85 dBm Oce Bw 4,485514456 MHz TL L 707.75225 MHz 8.94 dBm Oce Bw 4,505494505 MHz
T2 1 712.24775 MHz 10.67 dam T2 1 71225774 MHZ 8.38 dam

L I

L U ]

Highest Channel

/5MHz / QPSK

Highest Channel / 5MHz / 16QAM

ctrum pectrum
Ref Level 30.00 dém  Offset 11,00 dB & RBW 100 kHz Ref Level 20,00 dém  Offset 11.00 db & RBW 100 kHz
o Att 30de  SWT 1% ps @ VBW 300 kHz  Mode Auto FFT I Att 30de  SWT 1% ps @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
mili] 16.10 dm| mili] 14.82 dBm|
20 ” 711.40200 MHzZ| - 711.76200 MHz
A Oce Bw 4.495504496 MHZ, | % Oce Bw 4.485514486 MHZ|
w0 Pl e ity AL A’ ettt e A E 104 x ,/wz-fwr\ TAYE A Ve DA
{ | j I
ad / \\ od 4 |
/ \ /
104 ]
{
20 d — o 5 n
(WAL Sy R . | LY
a0 -
-40 -40 df
50 df -50 di
60 d -60 db
CF 713.5 MHz 1001 pts Span 10.0 MHz CF 713.5 MHz 1001 pts pan 10.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result | Type | Ref | Tre | X-value | ¥-value | __Function | Function Result |
ML 1 711.402 MHz 16.10 dBm ML 711,762 MHz 14.82 dBm
TL 1 711.24226 MHz 9.98 dém Oce Bw 4.495504496 MH2 TL 1 711.26224 MHzZ 9.89 dBm oce Bw 4. 485514486 MHZ
T2 1 715.73776 MHz 9.39 dbm T2 1 715.74775 MHz 9.42 dbm

L )i ] -

TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number 1 A17-10 of 24




SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG072904-01B

LTE Band 17

Lowest Channel / 10MHz / QPSK Lowest Channel / 10MHz / 16QAM

L I

Ref Level 30.00 cbm  Offset 11,00 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 11.00 db e RBW 300 kHz
o Att 30de SWT  12.6ps @ VBW 1MHz Mode auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1 17.11 dBm) 15.60 dBm)
= o . o
1A ] e AR & T - 3096903 2
10 di = 10 di 7 £
{ \ / \
0 df T 0 T
/ \ | \
/ \ y /
_1od . T -10
i ]
/ \ /
2 A aNG # ~
A TAN SV P Ay N NP N
A - —
a0 30
40 df -40 di
50 df 50 d
60 d -60 di
CF 709.0 MHz 1001 pts Span 20.0 MHz CF 709.0 MHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 709.45 MHz 17.11 dem ML 709,45 MHz 15.60 dam
T 1 704.4845 MHz 10.91 dBm Oce Bw 9.010985011 MHz TL L 704,4845 MHz 9.65 dBm Oce Bw 9.030969031 MHz
T2 1 713.4958 MHz 11.01 dam T2 1 713.5155 MHz 10.50 dam

L U

Middle Channel /

10MHz / QPSK

Middle Channel / 10MHz / 16QAM

L I

ctrum pectrum &3
Ref Level 30.00 cbm  Offset 11,00 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 11.00 db e RBW 300 kHz
o Att 30de SWT  12.6ps @ VBW 1MHz Mode auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
17.04 dBm 16.23 dBm)|
- 711.1790 MHz - 708.9220 MHz,
0.090900091 MHz £.971028971 MHZ
) " ——p . e
10 ‘ 10 ¥ ]
oa ‘, \ 0d / |
\ | |
-10 df / -10 d
/ / ‘
20d o o = !
Pl ST e N e P SN
- i
a0
40 df -40 di
50 df 50 d
-6 df -60 di
CF 710.0 MHz 1001 pts Span 20.0 MHz CF 710.0 MHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 711.179 MHz 17.04 dBm ML 7DE.322 MHz 16.23 dam
T 1 705.4845 MHz 10.68 dBm Oce Bw 9.090305051 MHz TL L 705.5045 MHz 9.96 dBm Oce Bw £.971028971 MHz
T2 1 714.5754 MHz 10.89 dam T2 1 14,4755 MHz 9.89 dam

L U

Highest Channel / 10MHz / QPSK

Highest Channel /

10MHz / 16QAM

ctrum pectrum
Ref Level 30.00 dém  Offset 11,00 dB & RBW 300 kHz Ref Level 20.00 dém  Offset 11.00 db & RBW 300 kHz
o Att 30dE SWT  12.6ps @ VBW 1MHz  Mode Auto FFT I Att 30de SWT  126ps @ VBW 1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
mili] 17.02 dm| mili] 5 dBm)
20 M 708.1430 MHzZ| - 708.5020 MHz
X ~0cc By § B.071028971 MHz Oce By 80510480951 MHz
R ST e 12 Ty PR
10 df 10 d .
7 \ 7
/ \ ! !
od 4 * od
\ !
BUE! \ -10d ‘
\ |
20 \ /
v Sove S . [N v
" P
a0 -
-40d -40 d
50 df -50 di
60 d -60 db
CF 711.0 MHz 1001 pts Span 20.0 MHz CF 711.0 MHz 1001 pts pan 20.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result | Type | Ref | Tre | X-value | ¥-value | __Function | Function Result |
ML 1 706.143 MHz 17.02 dém ML 708.502 MHz 16.65 dBm
TL 1 706.5245 MHz 10.77 dém Oce Bw 8.971028971 MHz TL 1 706.5045 MHz 9.39 dém Oce Bw 8.95104B951 MH2z
T2 1 715.4955 MHz 10.54 dBm T2 1 715.4555 MHz 9.75 dbm

L )i

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG072904-01B

LTE Band 17

Lowest Channel / 5MHz / 64QAM

Lowest Channel / 10MHz / 64QAM

Ref Level 30.00 cbm  Offset 11,00 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 11.00 db e RBW 300 kHz
o Att 30de  SWT 18 s @ VBW 300 kHz  Mode Auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1 13.16 dBm) 15.05 dBm)
- 708.51800 MHz - 711.7970 MHz,
Occ B 4.495504496 MHz 9.010989011 MHZ
TL s e o T1 A e | e -
10d ) 2 LY Y 104 ; W Sy
[ \
04 04 /
/ |
10 10 di / \
7 \ ] |
g ] \ 204d !
21 — |y =l ) |
VA VYL W R ey v Sy
=i} - -30
40 df -40 di
50 df 50 d
60 d -60 di
CF 706.5 MHz 1001 pts Span 10.0 MHz CF 709.0 MHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 708.518 MHz 13.16 dam ML F11.797 WAz 15.05 dam
T 1 704.26224 MHz 9.28 dBm Oce Bw 4,495504496 MHz TL L 04,4845 MHz 9.32 dBm Oce Bw 9.010969011 MHz
T2 1 708.75774 MHz 9.15 dam T2 1 713.4955 MHz 8.58 dam

I

)i ]

Middle Channel / 5MHz / 64QAM

Middle Channel / 10MHz / 64QAM

ctrum pectrum &3
Ref Level 30.00 cbm  Offset 11,00 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 11.00 db e RBW 300 kHz
o Att 30de  SWT 18 s @ VBW 300 kHz  Mode Auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 1 aBm) 14.79 dBm)
- i 711.55800 MHz 709.5400 MHz,
o:un»rf“ 4.515484515 MHz 050049051 MHz,
T
g T, - st | RVTA T &
7 1
T
|
Lradan N -
s v . v ]
40 df -40 di
50 df 50 d
-6 df -60 di
CF 710.0 MHz 1001 pts Span 10.0 MHz CF 710.0 MHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 711.588 MHz 14,54 dam ML 709,54 MHz 14,79 dBm
T 1 707.74225 MHz 7.68 dam Oce Bw 4.5154B4515 MHz TL L 705.45645 MHz 8.90 dBm Oce Bw 9.050949051 MHz
T2 1 71225774 MHz 8.57 dam T2 1 7145155 MHz 8.15 dam

it -

)i L.

Highest Channel / 5MHz / 64QAM

Highest Channel / 10MHz / 64QAM

ctrum pectrum
Ref Level 30.00 dém  Offset 11,00 dB & RBW 100 kHz Ref Level 20.00 dém  Offset 11.00 db & RBW 300 kHz
o Att 30de  SWT 1% ps @ VBW 300 kHz  Mode Auto FFT I Att 30de SWT  126ps @ VBW 1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
mili] 14.61 dBm| mili] 16.62 dBm|
20 713.26000 MHzZ| - 0 711.9790 MHz
Oce By 4.485514486 MHz X OccBw 8071028971 MHz
i o DN PN AN .
N e A, P, . s / | L
10
{ \
|
\
\
v o
L, N
A M
-40d -40 d
50 df -50 di
60 d -60 db
CF 713.5 MHz 1001 pts Span 10.0 MHz CF 711.0 MHz 1001 pts pan 20.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result | Type | Ref | Tre | X-value | ¥-value | __Function | Function Result |
ML 1 713.26 MHz 14.61 dBm ML 711579 MHz 16.62 dBm
1 711.25225 MHz 9.66 dBém Oce Bw 4.485514486 MHz T1 1 706.5445 MHz 9.02 dBm oce Bw 8.971028971 MHZ
1 715.73776 MHz .40 dbm T2 1 715.5155 MHz 9.54 dBm

] [
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG072904-01B

Conducted Band Edge

LTE Band 17 / 5MHz / QPSK

Lowest Band Edge / 1 RB

Highest Band Edge / 1 RB

Spectru || spectrum 7
Ref Level 30.00 dBm  Offset 11.00 dgé Mode Auto Sweep Ref Level 30,00 dém  Offset 11.00 dB Mode Autg Sweep
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr (@1 AvgPwr
Limit §heck PABS | SPURIGHE GHEEKABS PABS
q 3 3 DABS Li SPURIOUS, INE_ABS PASS
20 UIBIFF‘IH PURIOUS INE_ABS PABS f.\ 20 ﬂB;’:i‘P '\ S
10 dBm i l 10 dBm {f \
ode | \ 0 dem H L
-10 d&m J -10 dBm i
-20 dem + T -20 dem i
-30 dem 1 \ i -30 dBm :
o
U V(| oo I 1 /
-40 dam 7 LK } \ iy \ "A%“"ll’ ) \ Mil \
/
-50 dBm A h‘u‘ et ISD derm \‘\"J‘M' 3
o i s i
50-d T 60 dBm S s =
Start 690.0 MHz 3003 pts Stop 709.0 MHz ] (|'Start 711.0 MHz 3003 pts Stop 725.0 MHz
Spurious E'“iSSi“'I‘S | | | | Spurious Emissions
___Range Low Range Up REBW Freguency Power Abs Rangelow | Rangeup | RBW | Frequency | pPowerabs | ALimit
590.000 Mz 703,900 MHz 100,000 kHz 703,89306 MHz -30.97 dém 711.000 MHz 716,000 MHz 100.000 kHz 71568282 MHz 19.63 dBm -10.17 d&
703.900 MHz 704,000 MHz 30.000 kHz 703.99905 MHz -25.08 dBm -12.08 dB 716.000 MHz 716,100 Mz 30,000 kHz 715 00108 MHe 2648 dom 1348 db
704.000 MHz 709.000 MHz 100.000 kHz 704.32717 MHz 21.24 dBm -8.76 dB 716.100 MHz 725,000 MHz 100.000 kHz 716, 10445 MHz -32.43 dBm -19.43 dB
T
i 1 i
Date: 21.AUG.2020 05:

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

05:51:08

ectrum = s um 7
Ref Level 30.00 dBm  Offset 11.00 dé Mode Auto Sweep Ref Level 30.00 dém  Offset 11.00 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
Limit §heck PARS | SPURIGHIE GHEEKARS_ PARS
| 3 3 AES Line SPURIOUS_LINE_ABS. PAS!
20 UIBIFF‘IH PURIOUS INE_ABS F 20 GBH‘.‘P S
10 dBm 10 dBm
rmhq»w—mw A MW.\
0de T - dem T
10 dem | \ 10 dem |
SPURIOUS_LINE_ABS J \ \
20 dBm 'i )-20 dBm H
-30 dBm . -30 dBm
PE—— v. v e —
-40 dem 40 dem B
e I——— —
o
-50 dém 3 = -50 dem St S
J...-"/
- 50 dem
Start 690.0 MHz 3003 pts Stop 709.0 MHz Start 711.0 MHz 3003 pts Stop 725.0 MHz
Spurious E“"i“iﬂ'i‘; ‘ | | | Spurious Emissions
___Range Low Range Up REW Freguency Power Abs AL Rangelow | Rangeup | REW | Freguenc | Powerabs | ALimit
560.000 MAz | 703,900 MHZ 100,000 kHz 703,72642 MRz ~28.65 dBm -15.66 dB 711.000 Mz | 716,000 MMz 100.000 KAz e e =00 cbm _Zawl
703.500 MHz 704.000 MHz 30.000 kHz 703,99825 MHz -31.83 dém -18.83 dB 716,000 MH= 716,100 MHz 30,000 kHz 716 00694 MHZ 3157 dBm lacTde
704.000 MHz 709.000 MHz 100.000 kHz 708,54296 MHz 7.62 dBm -22.38 dB 716.100 MHz 725,000 MHz 100.000 kHz 716.30894 MHz -25.22 dBm -16.22 dB
.
I - I 1 )
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG072904-01B

LTE Band 17 / 5MHz / 16QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

spectrum || spectrum 7
Ref Level 30.00 dBm  Offset 11.00 dB Mode Auto Sweep Ref Level 30,00 dem  Offset 11.00 de Mode Auto Sweep
SGL Count 100/100 SGL Caunt 100/100
@1 AvaPwr (@1 vgPwr
Limit §heck PARS | SPURISHIE CGHEEKARS_ PABS
1 5 5 ABS Li SPURIOUS, INE_ABS PASS
20 UIB!I'F“H PURIOUS INE_ABS PABS ﬂ 20 ﬂB;’:i‘p ‘ S
/] r“\
10 dBm T 10 dém ‘
/) A
0de } i 0 dem }‘ H
-10 d&m | -10 dBm
SPURIOUS INE_ABS \ ]1
20 dem H 20 dem v
-30 dBm -30 dBm i
o ol -y
-40 dBm 7 ] i / -é{ﬁdﬁm W
/ !
| I\
-50 dBm Il R i .Iﬁ ||.I L 50 [ "
oA vt g <
&34 = AN 60 dBm e N
Start 690.0 MHz 3003 pts Stop 709.0 MHz ] (|'Start 711.0 MHz 3003 pts Stop 725.0 MHz
Spurious E'“iSSi“'I‘S | | | | Spurious Emissions
___Range Low Range Up REW Freguency Power Abs ALimit Rangelow | Rangeup | REW | Frequency | Powerabs | ALimit
690.000 MHz 703,900 MHz 100,000 kHz 703,89306 MHz -31.78 dBm -18.78 dB 711.000 MHz 716,000 MHz 100,000 kHz 715.66783 MHz 20.21 dBm ~0.70 db
703.500 MHz 704.000 MHz 30.000 kHz 703,99975 MHz -25.75 dém -12.79 dB 716,000 MH= 716,100 MHz 30,000 kHz 716 00135 MHz ~26.45 dBm 1345 de
704.000 MHz 709.000 MHz 100.000 kHz 704.34216 MHz 20.08 dBm -9.02 d& 716.100 MHz 725,000 MHz 100.000 kHz 716, 10445 MHz -31.45 dBm -18.45 dB
.
1 )

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectru Spectrum 2
Ref Level 30.00 dBm  Offset 11.00 dB Mode Auto Sweep Ref Level 30.00 d8m Offset 11.00 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
Limit §heck PARS | SPURIGHIE GHEEKARS_ PAES
Line _$PURIOUS INE_ABS PABS Line SPURIOUS_LINE_ABS. PASES
20 dBm 20 dem:
10 dBm 10 dem
[t Y "1 ittt e imgortn ot
od3 0 dem |
f Ifil |
-10 dBm | ho dem
SPURIOUS_LINE_~BS ’ k 1
20 dem IJ 20 dBm L\
-30 dBm = -30 dem
40 dBm 40 dBm -
I I—— -
o T
50 derm = -50 dem
1
i 60 dem
Start 690.0 MHz 3003 pts Stap 709.0 MHz || Start 711.0 MHz 3003 pts Stop 725.0 MHz
Spurious E“"i“iﬂ'i‘; ‘ | | | Spurious Emissions
Range Law Range Up RBW Freguency Pawer Abs ALimit Rangelow | Rangeup | RBW | Frequency | _Powerabs |  ALimit
590.000 MHz 703,900 MHz 100.000 kHz 703.79585 MHz -29.97 dém -16.97 d& 711.000 MHz 716,000 MHz 100.000 kHz 711,37213 MHz 6.58 dBm -23.42 dB
703.500 MHz 704.000 MHz 30.000 kHz 703,99555 MHz -32.54 dém -19.54 dB 718,000 MH= 716,100 MHz 30,000 kHz 716 00045 MHz 33.10 dBm 201048
704.000 MHz 709.000 MHz 100.000 kHz 708.57792 MHz 5.58 dBm -23.42 dB 716.100 MHz 725.000 MHz 100.000 kHz 716.23781 MHz -30.77 dBm -17.77 dB
.
I 1 i
Date:r 21.AUG.2020 05:51:53
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SPORTON

LAB.

FCC RADIO TEST REPORT

Report No. : FG072904

-01B

LTE Band 17 / 5MHz / 64QAM

Lowest Band Edge / 1 RB

Highest Band Edge /1 RB

spectrum || spectrum 7
Ref Level 30.00 dBm  Offset 11.00 dg Mode Auto Sweep Ref Level 30.00 dém  Offset 11.00 d& Mode Auto Sweep
SGL Count 100/100 SGL Caunt 100/100
@1 AvaPwr (@1 vgPwr
Limit §heck PARS | SPURISHIE CGHEEKARS_ PABS
Line _$PURIOUS INE_ABS PABS Line _$PURIOUS_LINE_ABS, PASS
20 dem 20 dém -
ﬂ H
10 dem [ I\ 10 dém {' |
|
0ds ’ k 0 dém } -
-10 d&m T -10 dBm ll
SPURIOUS_LINE_ABS | II |
-20 dém 1 H -20 dém j" {
-30 dBm A \ ;" -30 dBm /‘\ v\
40 dem - JL\ AN | & IJ '
/ | \
no | [ [‘ | A nf;‘ f\
50 dBm 0/deiin
RN e AN
eV LA Jer ~/ M
o-< - 60 dBm T =
Start 690.0 MHz 3003 pts Stop 709.0 MHz ] (|'Start 711.0 MHz 3003 pts Stop 725.0 MHz
Spurious E'“iSSi“'I‘S | | | | Spurious Emissions
___Range Low Range Up REW Freguency Power Abs ALimit Rangelow | Rangel | REW | Freguenc | Powerabs | ALimit
590.000 Mz 703,900 MHz 100,000 kHz 703,89306 MHz -33.45 dém -20.45 d& 711.000 MHz Esﬁ%lﬂz 100.000 kHz H_?ﬁ Mhz 19,55 dbm -mwl
703.500 MHz 704.000 MHz 30.000 kHz 703,99975 MHz -27.91 dém -14.31 dB 716,000 MH= 716,100 MHz 30,000 kHz 716 00015 MHz 26 32 dBm 1330 de
704.000 MHz 709,000 MHz 100,000 kHz 704,30719 MHz 19.07 dBm -10.93 dB 716.100 MHz 725000 MHz 166 D00 kHz 21610445 MHz ~32.46 chm 1548 db,
.
)i i )

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

ﬁ ] o
Spectru Spectrum v
Ref Level 30.00 dBm  Offset 11.00 dB Mode Auto Sweep Ref Level 30.00 d8m Offset 11.00 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
Limit §heck PABS | SPURIGHE GLNEKABS_ PARS
Line _$PURIOUS INE_ABS PABS Line _$PURIOUS_LINE_ABS PASES
20 dBm 20 dém:
10 dBm 10 dBm
s | (TN AN
ods | ||l ofem w‘"\‘l
{
-10 dem } \ }m dBm -
SPURIOUS_LINE_~BS l \ L
-20 dém { i |[}+20 dem \
-30 dBm -30 dem
_A,M"’} V"- —
- .
-40 dBm: = 40 dem
— ~—
el ~)
-50 dam -50 dem
e = 50 dem
Start 690.0 MHz 3003 pts Stap 709.0 MHz || Start 711.0 MHz 3003 pts Stop 725.0 MHz
Spurious E“"i“iﬂ'i‘; ‘ | | | Spurious Emissions
Range Law Range Up RBW Freguency Pawer Abs ALimit Rangelow | Rangeup | RBW | Frequency | _Powerabs |  ALimit
590,000 MHz 703,900 MHz 100.000 kHz 70389306 MHz -31.11 dém -18.11 d& 711.000 MHz 716.000 MHz 100.000 kHz 711.36714 MHZ 6.17 dBm -zaml
703.500 MHz 704.000 MHz 30.000 kHz 703,99316 MHz -33.15 dém -20.15 dB 718,000 MH= 716,100 MHz 30,000 kHz 716 00115 MHz 33.54 B o054 de
704.000 MHz 709.000 MHz 100.000 kHz 708.16334 MHz 5.16 dBm -23.94 dB 716.100 MHz 725.000 MHz 100.000 kHz 716.25559 MHz -31.51 dBm -18.51 dB
.
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG072904-01B

LTE Band 17 / 10MHz / QPSK

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

spectrum || spectrum 7
Ref Level 30.00 dBm  Offset 11.00 dg Mode Auto Sweep Ref Level 30.00 dém  Offset 11.00 d& Mode Auto Sweep
SGL Count 100/100 SGL Caunt 100/100
@1 AvaPwr (@1 vgPwr
Limit §heck PARS | SPURISHIE CGHEEKARS_ PARS
20 UIB’I';“H BPURIOUS INE_ABS PABS . 20 UE’L‘?P SPURIOUS_LINE_ABS. PASS
10 dem \ 10 dém i \
0ds I 0 dém |
| J I
-10 dem Y -10 dBm [
SPURIOUS_LINE_ABS l ] \
20 dem \ 20 dem /J’ *
-30 dBm 4 -30 dBm L . |
\ f l A l { o L
-40 dém 4 H" ',k TJA Bm ! i g ()
-50 dBm I“] o MWL/\ { A »f"/ [50 m Mr/“ L\. 1 \ AT i \l_'{&\
An) ,\pﬂf ) !
J_V"V A W, £y A
o — AN gV - Ay, k -
-60 dem
Start 690.0 MHz 3003 pts Stop 714.0 MHz ] (|'Start 706.0 MHz 3003 pts Stop 725.0 MHz
Spurious E'“iSSi“'I‘S | | | | Spurious Emissions
___Range Low Range Up REW Freguency Power Abs ALimit Rangelow | Rangel | REW | Freguenc | Powerabs | ALimit
£90.000 MAz | 703.900 MAz 100,000 KAz 703 89306 MRz -37.40 dém -24.48 0B 306000 M | 716 po0 Wi 100,000 kFz e e s 2015 cBm _gml
703.500 MHz 704.000 MHz 30.000 kHz 703,99855 MHz -38.84 dém -25.84 dB 716,000 MH= 716,100 MHz 30,000 kHz 716 00135 MHz 38 37 dBm 2537 db
704.000 MHz 714,000 MHz 100.000 kHz 704.60440 MHz 20.96 dBm -9.04 dB& 716.100 MHz 725,000 MHz 100.000 kHz 716, 10445 MHz -37.91 dBm -24.91 dB
.
)i i )

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectru

Ref Level 30.00 dBm
SGL Count 100/100

Offset 11.00 dB

Mode Auto Sweep

Spectrum

SGL Count 100/100

Ref Level 30,00 dém Offset 11.00 dB

Mode Auto Sweep

@1 AvgPwr [@1 avoPwr
Limit §heck PABS | SPURIGHE GLNEKABS_ PAES
Line _$PURIOUS INE_ABS PABS Line _$PURIOUS_LINE_ABS PASES
20 dBm 20 dém:
10 dBm 10 dBm
foani iy, A
o e e o damery e e AP
-10 dem || 2p s \
SPURIOUS_LINE_ABS ‘ |
-20 dem [l 32 e 1
-30 dem ! | 30 dom \
e P w’.\{ . )ﬂ/\‘w\“
40 dBm. 40 dem
'
e
-50 dam -50 dem
| \\
<60 dBm -60 dem
Start 690.0 MHz 3003 pts Stap 714.0 MHz || Start 706.0 MHz 3003 pts Stop 725.0 MHz
Spurious E“"i“iﬂ'i‘; ‘ | | | Spurious Emissions
__Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
590,000 MHz 703,900 MHz 100.000 kHz 70342093 MHz -32.03 dém -19.03 d& 706.000 MHz 716.000 MHz 100.000 kHz 710.67033 MHz .50 dBm -zswl
703.900 MHz 704,000 MHz 30.000 kHz 703.98776 MHz -36.60 dBm -23.60 dB 716,000 MH= 716,100 MHz 30,000 kHz 716 00864 MHZ 3693 dBm 203 de
704.000 MHz 714.000 MHz 100.000 kHz 710.53946 MHz 4.18 dBm -25.92 dB 716.100 MHz 725.000 MHz 100.000 kHz 716.58457 MHz -32.18 dBm -15.18 dB
T
I J1 £
Date: 21.AUG.2020 06:03:0
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ssamonias. FCC RADIO TEST REPORT Report No. : FG072904-01B

LTE Band 17 / 10MHz / 16QAM

Lowest Band Edge /1 RB Highest Band Edge / 1 RB

spectrum || spectrum

Ref Level 30.00 dBm  Offset 11.00 d& Mode Auto Sweep Ref Level 30,00 dem  Offset 11.00 de Mode Auto Sweep
SGL Count 100/100 SGL Caunt 100/100
@1 AvaPwr (@1 vgPwr
Limit §heck PARS | SPURISHIE CGHEEKARS_ PARS
. . x ABS Li SPURIOUS, INE_ABS PASS
20 ghine _FPURIOUS }INE_ABS PABS 20 chine s
10 dem 10 dém f \
ode l‘ 0 dem J l
-10 d&m ‘ -10 dBm
SPURIGUS. LINE_ABS f L / \
20 dem / l 20 dem ‘J ¥
-30 dBm 1 3 30 dBm 4 !
A | | )
40 dam \, I\\ e ‘ i &
A
Sy U a ] o ! 1

0 gem l\
a4 il WM e LAY, _,.,UJ \Lﬂuuv,y’ rf ‘LJ\J')\:I” WJ\JIV L

e,
-60 dem
Start 690.0 MHz 3003 pts Stop 714.0 MHz | (|| Start 706.0 MHz 3003 pts Stop 725.0 MHz
Spurious EmissiuTs ‘ | | | Spurious Emissions
Range Low Range Up RBW Frequency Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
620.000 MHz 703,900 MHz 100,000 kHz 703,89306 MHz -32.40 dém -25.40 de 706.000 MHZ 716.000 MHz 100.000 kHz 71542557 MHz 20.17 dim -9.83 dB
703.500 MHz 704,000 MHz 30.000 kHz 703,99406 MHz -38.83 dBm -25.83 dB 716.000 MHz 716.100 MHz 20.000 kHz 716,00205 MHz -37.24 dBm -24.24 dB
704.000 MHz 714.000 MHz 100.000 kHz 704.59441 MHz 20.06 dBm -9.94 d8 716.100 MHz 725.000 MHz 100.000 kHz 716.12223 MHz -37.52 dbm -24.52 db

]" 1

AUG.2020 06:0z

Lowest Band Edge / Full RB Highest Band Edge / Full RB

] m
Spectru Spectrum
Ref Level 30.00 dBm  Offset 11.00 dB Mode Auto Sweep Ref Level 30.00 d8m Offset 11.00 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
Limit §heck PABS | SPURIGIECLiNEKARS_ PABS
3 3 3 ABS Line _$PURIOUS_LINE_ABS PAS!
20 ghilie ~FPURIOUS_LINE_ABS P 20 gbine s
10 dBm 10 dBm
. B e e s's ae R s e WO o
-10 d8m \ -1p dem
SPURIOUS_LINE_ABS ‘ \
-20 dém j ‘L -40 dém '\4
30 dem 1 ,Jsu dem g
Josm et e}
] e =
40 derm ~40 dBm E—
-50 dam -50 dem ~
prra ]
dBm -60 dem e
Start 690.0 MHz 3003 pts stop 714.0 Mtz | || Start 706.0 MAz 3008 pts Stop 725.0 Mz
Spurious E'“igsi‘“l‘; ‘ | | | Spurious Emissions
___Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
£90.000 MHz 703.900 MHz 100.000 kHz 703,32373 MHz -33.31 dBm -20.31 dé 706.000 MHz 716.000 MHz 100.000 kHz 709.30170 MHz 3.60 dBém -26.40 dB
703.900 MHz | 704,000 MHz 30,000 kHz 703,57907 MHz -37.36 dbm -24.36 dB 716,000 MHz 716,100 MHz 30,000 kHz 716,04890 MHz -37.76 cBm -24.76 dB
704.000 MHz 714.000 MHz 100.000 kHz 710.55844 MHz 3.66 dim ~26.34 dB 716.100 MHz 725,000 MHz 100.000 kHz 716.67348 MHz -33.64 dbm -20.64 db
T
) i )
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG072904-01B

LTE Band 17 / 10MHz / 64QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

spectrum

Spectrum

Ref Level 30.00 dBm
SGL Count 100/100

Offset 11.00 dB Mode Auto Sweep

SGL Count 100/100

Ref Level 20,00 dém

Offset 11.00 dB Mode Auto Sweep

@1 AvaPwr (@1 vgPwr
Limit §heck PARS | SPURISHIE CGHEEKARS_ PARS
Line _$PURIOUS INE_ABS PABS Line _$PURIOUS_LINE_ABS, PASS
20 dem .\ 20 dém o
|
10 dBm l 10 dBm - \
0de 0 dém ’{ |
I\ -10 dBm g
LINE_ARS ﬂ ’k ! \
f t 20 dem r l
’ Lk,‘ ﬁ -30 dBm J"l 1 &
fi -40dBm |’ T i
\ ¥
; A1, i i SR
n M i {\\{\’ WJL&‘J Ji -50 dem — 7 \_|/‘ 7
T WERTASY J : ’"L‘“ d 60 dBR= e N i MJ{ NN
Start 690.0 MHz 3003 pts Stop 714.0 MHz | (|| Start 706.0 MHz 3003 pts Stop 725.0 MHz
[Spurious EmiSSi"'I's | | | | Spurious Emissions
Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeu | RBW | Freguenc | Powerabs | ALimit
£50.000 MHz 703,900 MHz 100,000 kHz 70389306 MHz -40.70 dBm -27.70 d& 706,000 MAZ | 716.000 W 100.000 kHz 718 44858 W 19.01 dBm -mwl
703.500 MHz 704.000 MHz 30.000 kHz 703,95370 MHz -41.60 dem -28.60 dB 716,000 MH= 716,100 Mz 30,000 kHz 715 00465 MHe 3594 dom o6 s dn
704.000 MHz 714,000 MHz 100,000 kHz 704,61439 MHz 19.66 dBm -10.34 dB 716,100 MHz 725000 Mz 100000 kHz 16 10445 Mie —41.15 dBm 26 19 B
.
)i i )

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectru

Ref Level 30.00 dBm
SGL Count 100/100

Offset 11.00 dB Mode Auto Sweep

Spectrum

SGL Count 100/100

Ref Level 30,00 dém Offset 11.00 dB

Mode Auto Sweep

@1 AvgPwr [@1 avoPwr
Limit §heck PABS | SPURIGHE GLNEKABS_ PAES
Line _$PURIOUS INE_ABS PABS Line _$PURIOUS_LINE_ABS PASES
20 dBm 20 dém:
10 dBm 10 dBm
0de i v 0 g AN i
-10 dem \ -1p dem
SPURIOUS_LINE_ABS ‘ \
-20 dem -30 dBm -
a Ul \
-30 dBm 1 /20 dem \!v*«.«
I I b
-40 dem —_— ? -40 dem ¥ i -
Ao
. oty
"
-50 dam -50 dem =
)
=60 dBm -60 dem
Start 690.0 MHz 3003 pts Stap 714.0 MHz || Start 706.0 MHz 3003 pts Stop 725.0 MHz
Spurious E“"i“iﬂ'i‘; ‘ | | | Spurious Emissions
___Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Freguency | Powerabs | ALimit
590,000 MHz 703,900 MHz 100.000 kHz 70387517 MHz -34.59 dém -21.59 d& 706.000 MHz 716.000 MHz 100.000 kHz 710.02098 MHz 3.35 dBm -zeﬁl
703.900 MHz 704,000 MHz 30.000 kHz 703.98766 MHz -38.42 dBm -25.42 dB 716,000 MH= 716,100 MHz 30,000 kHz 71607328 MHz 3781 dBm 4Bl de
704.000 MHz 714.000 MHz 100.000 kHz 708.70030 MHz 2.87 dBm -27.13 dB 716.100 MHz 725.000 MHz 100.000 kHz 716.20225 MHz -34.09 dBm -21.09 dB
]" T
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Conducted Spur

ious Emission

LTE Band 17 / 5SMHz

pect i
Ref Level 0.00 dBm  Offset 11,00 dB Mode Auto Sweep RefLevel 0.00 dBm  Offset 11,00 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
(@1 avgpwr
Tmrk Paks Limit §heck PAES
PURIOUS_LINE_ABS PABS e _SPURIOUS LINE_ABS PABE
| -10 dEHE—
SPURIOUS_LINE_ABS EQ [INE_ABS_
20 dBm
-30 dBm
-40 dBm
0 i e ¥ NI Y R . i e N SN RN
-50 dBm
"
70 dBm
-80 dBm
-90 dBm
Start 30.0 MHz 19005 pts Stop 0.0 GHz | || Start 30.0 MHz 19005 pts Stop 9.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Power Abs ALimit
30.000 MHz 690.000 MHz 100.000 kHz 637.39130 MHz -58.31 dBm -45.31 dB 30.000 MHz 690.000 MHz 100.000 kHz 626.83658 MHz -58.26 dBm -45.26 dB
725,000 MHz 1.000 GHz 100.000 kHz 948.76374 MHz -57.73 dBm -44,73 dB 725,000 MHz 1.000 GHz 100.000 kHz 928.70879 MHz -57.76 dBm -44.76 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.40915 GHz -46.13 dBm -33.13 dB 1.000 GHz 3.000 GHz 1.000 MHz 1.40865 GHz -45.04 dBm -33.04 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.99875 GHz -42.70 dBm -29.70 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.00876 GHz -42.79 dBm -20.79 d&
7.000 GHz 9,000 GHz 1.000 MHz 7.99100 GHz -43,37 dBm -30.37 dB 7.000 GHz 9,000 GHz 1.000 MHz 7.99450 GHz -43,48 dBm -30.48 d&
{ 1 J ( )it J o
o
v
Ref Level 0.00 dBm  Offset 11,00 dB Mode Auto Sweep RefLevel 0.00 dBm  Offset 11,00 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr (@1 avgpwr
Limit Tmrk Paks Limit 'thrnk PARS
e _$PURIOUS LINE_ABS PABS e _SPURIOUS LINE_ABS PABS
-10 A -10 défRE—
SPURIOUS_LINE_ABS_ [ SPURIOUS_LINE,
-20 dBm 20 dBm
-30 dBm -30 dBm
-40 dBm
NPT ag NNV R
L] oy Ny ey g Ml
-50 dBm
70 dBm
-80 dBm
-90 dBm
Start 30.0 MHz 19005 pts Stop 0.0 GHz | || Start 30.0 MHz 19005 pts Stop 9.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit | Rangelow | Rangeup | RBW | Frequency | Power Abs ALimit
30.000 MHz 630.000 MHz 100.000 kHz 626.50675 MHz -58.39 dBm -45.39 dB 30.000 MHz £90.000 MHz 100.000 kHz 626.83658 MHz -58.37 dBm -45.37 dB
725,000 MHz 1.000 GHz 100.000 kHz 960.85165 MHz -57.53 dBm -44.53 dB 725,000 MHz 1.000 GHz 100.000 kHz 986.95055 MHz -57.74 dBm -44.74 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.41615 GHz -46.47 dBm -33.47 dB 1.000 GHz 3.000 GHz 1.000 MHz 2.51037 GHz -46.70 dBm -33.70 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.99575 GHz -42.64 dBm -29,64 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.91126 GHz -42.93 dBm -20.93 d&
7.000 GHz 9.000 GHz 1.000 MHz 8.00900 GHz -43.50 dBm -30.50 dB 7.000 GHz 9,000 GHz 1.000 MHz 8.00400 GHz -43.31 dBm -30.31 dB
il i
L JL J L JL J
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LTE Band 17 / 5SMHz

Highest Channel / QPSK

Highest Channel / 16QAM

Spectrum

Ref Level 0.00 dBm
SGL Count 100/100

Offset 11.00 dB Mode Auto Swesp

Spectrum

Ref Level 0.00 dBém
SGL Count 100/100

Offset 11.00 dg Mode Auto Swesp

@1 Avgpwr (@1 Avgpwr
Limit 1lwnrk Paks Limit (thrnk
e _$PURIOUS LINE_ABS PABS e _SPURIOUS LINE_ABS
-10 4 -10 daHf
SPURIOUS. LINE ABS_ [ SPURIOUS_LINE ABS_
-20 dBm -20 dBm
-30 dBm -30 dBm
-40 dBm
» A o oo S PPN Y . i e W WP\
p— P Pttt
-50 dBm
-y
-70 dBm
-80 dBm
-390 dBm
Start 30.0 MHz 19005 pts Stop 9.0 GHz Start 30.0 MHz 19005 pts Stop 9.0 GHz
Epunious EisSions Bourious Esnissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
30.000 MHz 690.000 MHz 100.000 kHz B635.74213 MHz -58.24 dBm -45.24 dB 30.000 MHz 690.000 MHz 100.000 kHz 626.50675 MHz -58.18 dBm -45,18 dB
725,000 MHz 1.000 GHz 100.000 kHz 952.33516 MHz =-57.70 dBm -44,70 dB 725,000 MHz 1,000 GHz 100.000 kHz 999.58791 MHz -57.79 dBm -44,79 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.42314 GHz -45.36 dBm -32.36 dB 1.000 GHz 3.000 GHz 1.000 MHz 1.42314 GHz -45.86 dBm -32.86 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.01087 GHz -42.79 dBm -29.79 dB 3.000 GHz 7.000 GHz 1.000 MHz 5.89689 GHz -42,74 dBm -29.74 dB
7.000 GHz 9,000 GHz 1.000 MHz 7.98300 GHz -43,42 dBm -30.42 db 7.000 GHz 9,000 GHz 1.000 MHz 7.99550 GHz -43,59 dBm -30.59 d&
21 06:00:05

LTE Band 17 / 10MHz

Lowest Channel / QPSK

Lowest Channel / 16QAM

Ref Level 0.00 dBm
SGL Count 100/100

Offset 11.00 dB Mode Auto Sweep

Ref Level 0,00 dBm
SGL Count 100/100

Offset 11.00 dB Mode Auto Sweep

@1 Avgrwr (@1 Avgrwr
Limit fr‘hrrk PARS Limit fthnrk PARS
Ine SPURIOUS LINE ABS PABS e $PURIOUS LINE ABS PABS
-10 difE— -10 ddft—
SPURIOUS._LINE_ABS_ [ SPURIOUS_LINE ABS_
-20 dBm -20 dBm
-30 dBm -30 dBm
-40 der -40 dBm
— g U prmerentmae
-50 dBm -50 dBm
-y —y
-70 dB -70 dBm
-80 dB -80 dBm
-90 de -90 dBm
Start 30.0 MHz 19005 pts Stop 9.0 GHz Start 30.0 MHz 19005 pts Stop 9.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
30.000 MHz 690.000 MHz 100.000 kHz B632.44378 MHz -58.42 dBm -45.42 dB 30.000 MHz 690.000 MHz 100.000 kHz 626.50675 MHz -58.35 dBm -45,35 dB
725,000 MHz 1.000 GHz 100.000 kHz 931.73077 MHz -57.83 dBm -44,83 dB 725,000 MHz 1,000 GHz 100.000 kHz 942.17033 MHz -57.56 dBm -44 .56 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.40915 GHz -45.66 dBm -32.66 dB 1.000 GHz 3.000 GHz 1.000 MHz 1.40965 GHz -45.16 dBm -32.16 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.97325 GHz -42,73 dBm -29,73 dB 3.000 GHz 7.000 GHz 1.000 MHz 5.96188 GHz -43,00 dBm -30.00 dB
7.000 GHz 9.000 GHz 1.000 MHz 7.98500 GHz -43.44 dBm -30.44 dB 7.000 GHz 9,000 GHz 1.000 MHz 7.99450 GHz -43.29 dBm -30.29 dB
06:04:28
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LTE Band

17 / 10MHz

Middle Channel / QPSK

Middle Channel / 16QAM

Spectrum

Spectrum

Ref Level 0.00 dBm
SGL Count 100/100

Offset 11.00 dB Mode Auto Swesp

Ref Level 0.00 dBém
SGL Count 100/100

Offset 11.00 dg Mode Auto Swesp

@1 Avgpwr (@1 Avgpwr
Limit ¢heck PABS Limit ¢heck PABS
e _$PURIOUS LINE_ABS PABS e _SPURIOUS LINE_ABS PABS
-10 4 -10 daHf
SPURIOUS. LINE ABS_ [ SPURIOUS_LINE ABS_
-20 dBm -20 dBm
-30 dBm -30 dBm
-40 dBm
» [ e W SN S ’
-50 dBm
"
-70 dBm
-80 dBm
-390 dBm
Start 30.0 MHz 19005 pts Stop 9.0 GHz Start 30.0 MHz 19005 pts Stop 9.0 GHz
Epunious EisSions Bourious Esnissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Power Abs ALimit
30.000 MHz 690.000 MHz 100.000 kHz 523.26837 MHz -58.46 dBm -45.46 dB 30.000 MHz 690.000 MHz 100.000 kHz 631.78411 MHz -58.21 dBm -45.21 dB
725,000 MHz 1.000 GHz 100.000 kHz 935.02747 MHz -57.69 dBm -44,60 dB 725,000 MHz 1,000 GHz 100.000 kHz 923.48901 MHz -57.76 dBm -44,76 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.41165 GHz -45.93 dBm -32.93 dB 1.000 GHz 3.000 GHz 1.000 MHz 1.41165 GHz -45.50 dBm -32.50 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.91526 GHz -42.69 dBm -29.69 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.89626 GHz -42,73 dBm -29.73 dB
7.000 GHz 9,000 GHz 1.000 MHz 8.00200 GHz -43,43 dBm -30.43 dB 7.000 GHz 9,000 GHz 1.000 MHz 7.98650 GHz -43.18 dBm -30.18 d&
i

Highest Channel / QPSK

Highest Channel / 16QAM

20 06:11:20

Spectrum e Spectrum -
Ref Level 0.00 dBm Offset 11.00 dB Mode Auto Sweep Ref Level 0.00 dBm Offset 11.00 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 Avgrwr (@1 Avgrwr
Limit fr‘hrrk PARS Limit fthnrk PARS
10 MAE_SPURIOUS LINE_ABS PABS _10 ddpe—$PURIOUS LINE ABS PAES
SPURIOUS._LINE_ABS_ [ SPURIOUS_LINE ABS_
-20 dBm -20 dBm
-30 dBm -30 dBm
-40 dBm -40 dBm
Amamnaaan N PR ool et
» Pempmrarte ™ . et raricpapshen™]
-50 derr -50 dBm
—y A
70 dB -70 dBm
-80 dB -80 dBm
-90 dB -90 dBm
Start 30.0 MHz 19005 pts Stop 9.0 GHz Start 30.0 MHz 19005 pts Stop 9.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
30.000 MHz 690.000 MHz 100.000 kHz 626.83658 MHz -58.13 dBm -45.13 dB 30.000 MHz 690.000 MHz 100.000 kHz 628.81559 MHz -58.23 dBém -45.23 dB
725,000 MHz 1.000 GHz 100.000 kHz 949.58791 MHz =-57.70 dBm -44,70 dB 725,000 MHz 1,000 GHz 100.000 kHz 950.68681 MHz -57.68 dBm -44,68 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.41365 GHz -45.91 dBm -32.91 dB 1.000 GHz 3.000 GHz 1.000 MHz 1.41365 GHz -46.29 dBm -33.29 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.08436 GHz -42.68 dBm -29.68 dB 3.000 GHz 7.000 GHz 1.000 MHz 5.96588 GHz -42,79 dBm -29.79 dB
7.000 GHz 9,000 GHz 1.000 MHz 7.99100 GHz -43.,41 dBm -30.41 dBb 7.000 GHz 9,000 GHz 1.000 MHz 7.98700 GHz -43.38 dBm -30.38 d&
i L ]_[
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LTE Band 17 / 5SMHz

Lowest Channel / 64QAM

Middle Channel / 64QAM

Ref Level 0.00 dBm
SGL Count 100/100

Offset 11.00 dB Mode Auto Swesp

Ref Level 0.00 dBém
SGL Count 100/100

Offset 11.00 dg Mode Auto Swesp

@1 AvgPwr

4.5EP.2020

(@1 Avgpwr
Limit Tmrk Paks Limit 'thrnk PARS
e _$PURIOUS LINE_ABS PABS e _SPURIOUS LINE_ABS
-10 4 -10 dEHE—
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-20 dBm
-30 dBm
-40 dBm
. . qune N S U . Tttt it
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-70 dBm
-80 dBm
-390 dBm
Start 30.0 MHz 19005 pts Stop 9.0 GHz Start 30.0 MHz 19005 pts Stop 9.0 GHz
Epunious EisSions Bourious Esnissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Power Abs ALimit
30.000 MHz 690.000 MHz 100.000 kHz 628.15592 MHz -58.16 dBm -45.16 dB 30.000 MHz 690.000 MHz 100.000 kHz 630.13493 MHz -58.21 dBm -45.21 dB
725,000 MHz 1.000 GHz 100.000 kHz 997 66484 MHz =57.40 dBm -44,40 dB 725,000 MHz 1,000 GHz 100.000 kHz 998.21429 MHz -57.45 dBm -44,45 dB
1.000 GHz 3.000 GHz 1.000 MHz 2.85076 GHz -46.90 dBm -33.90 dB 1.000 GHz 3.000 GHz 1.000 MHz 1.41615 GHz -46.88 dBm -33.688 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.97325 GHz -42.62 dBm -29.62 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.97825 GHz -42,55 dBm -29.55 dB
7.000 GHz 9,000 GHz 1.000 MHz 8.00350 GHz -43.20 dBm -30.20 dBb 7.000 GHz 9,000 GHz 1.000 MHz 7.99100 GHz -43.38 dBm -30.38 d&
{ 1 J L] )| J o
Date: 4.SEP.2020

Highest Channel / 64QAM

Ref Level 0.00 dBm
SGL Count 100/100

Offset 11.00 dB Mode Auto Sweep

@1 Avgrwr
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-30 dBm
-40 dBm
—y
» . o PO R
50 dBr
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a0 de
Start 30.0 MHz 19005 pts Stop 9.0 GHz
Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit
30.000 MHz 690.000 MHz 100.000 kHz 630.46477 MHz -58.20 dBm -45.20 dB
725,000 MHz 1.000 GHz 100.000 kHz 997 66484 MHz -57.50 dBm -44,50 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.42264 GHz -46.84 dBm -33.84 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.92126 GHz -42.60 dBm -29.60 dB
7.000 GHz 9,000 GHz 1.000 MHz 8.00300 GHz -43,35 dBm -30.35 dB
il
L L J L
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LTE Band 17 / 10MHz

Lowest Channel / 64QAM

Middle Channel / 64QAM

Ref Level 0.00 dBm
SGL Count 100/100

Offset 11.00 dB

Mode Auto Swesp

Ref Level 0.00 dBém
SGL Count 100/100

Offset 11.00 dg

Mode Auto Swesp

@1 Avgpwr (@1 Avgpwr
Limit Tmrk Paks Limit 'thrnk PARS
10 4 SPURIOUS LINE_ ABS PABS -10 difiEFPURIOUS LINE ARG
5_LINE_ABS_ [ SPURIOUS_LINE ABS_
-20 dBm
-30 dBm
-40 dBm
i, -
. —— B et st . o, Mttt srrntend
-50 dBm
-70 dBm
-80 dBm
-390 dBm
Start 30.0 MHz 19005 pts Stop 9.0 GHz Start 30.0 MHz 19005 pts Stop 9.0 GHz
Epunious EisSions Bourious Esnissions
Rangelow | RangeUp | RBW | Frequency Power Abs | ALimit Rangelow | Rangeup | RBW | Frequency Power Abs | ALimit
30.000 MHz 690.000 MHz 100.000 kHz 617.27136 MHz -58.22 dBm -45.22 dB 30.000 MHz 690.000 MHz 100.000 kHz 625.84708 MHz -58.33 dém -45,33 dB
725,000 MHz 1.000 GHz 100.000 kHz 9653.59890 MHz -57.51 dBm -44,51 dB 725,000 MHz 1,000 GHz 100.000 kHz 965.52198 MHz -57.71 dBm -44,71 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.40965 GHz -46.60 dBm -33.60 dB 1.000 GHz 3.000 GHz 1.000 MHz 1.41165 GHz -46.57 dBm -33.57 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.91476 GHz -42.65 dBm -29.65 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.99675 GHz -42,67 dBm -29.67 dB
7.000 GHz 9,000 GHz 1.000 MHz 7.99600 GHz -43,17 dBm -30.17 dB 7.000 GHz 9,000 GHz 1.000 MHz 8.00050 GHz -43.21 dBm -30.21 dB
{ 1 J L] ( )it J o
Date: 4.SEP.2020 1.SEP.2020 21:10:31

Highest Channel / 64QAM

Ref Level 0.00 dBm
SGL Count 100/100

Offset 11.00 dB

Mode Auto Sweep

@1 Avgrwr
Limit rwrk PAR
10 4dpe_SPURIOUS LINE ABS PABS
SPURIOUS_LINE_ABS_
-20 dBr
-30 dBm
-40 dBm
e S8 PRSP RE——
LN I oot
-50 derr
o
-70 dB
-80 dB
a0 de
Start 30.0 MHz 19005 pts Stop 9.0 GHz
Spurious Emissions
Rangelow | RangeUp | RBW | Frequency Power Abs ALimit
30.000 MHz 690.000 MHz 100.000 kHz 631.45427 MHz -58.12 dBm -45.12 dB
725,000 MHz 1.000 GHz 100.000 kHz 930.08242 MHz -57.56 dBm -44,56 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.41365 GHz -46.39 dBm -33.39 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.90026 GHz -42.88 dBm -29.88 dB
7.000 GHz 9,000 GHz 1.000 MHz 7.98500 GHz -43,34 dBm -30.34 dBb
il
L L J L
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Frequency Stability

Test Conditions LTE Band 17 (QPSK) / Middle Channel Limit
BW 10MHz Note 2.
Temperature Voltage

C) (Volt) Deviation sl
(Ppm)
50 Normal Voltage 0.0066
40 Normal Voltage 0.0004
30 Normal Voltage 0.0018
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0024
0 Normal Voltage 0.0010

-10 Normal Voltage 0.0065 PASS
-20 Normal Voltage 0.0115
-30 Normal Voltage 0.0039
20 Maximum Voltage 0.0155
20 Normal Voltage 0.0000
20 Battery End Point 0.0035

Note:

1. Normal Voltage =3.8 V. ; Battery End Point (BEP) =3.5 V. ; Maximum Voltage =4.4 V.

2. The frequency fundamental emissions stay within the authorized frequency block.

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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ssamonias. FCC RADIO TEST REPORT Report No. : FG072904-01B

LTE Band 38

Peak-to-Average Ratio

Mode LTE Band 38/ 20MHz
Mod. QPSK 16QAM Limit: 13dB
RB Size 1RB Full RB 1RB Full RB Result
Lowest CH 4.35 4.70 5.77 6.17
Middle CH 3.71 4.52 5.57 5.91 PASS
Highest CH 3.51 4.58 5.10 5.91
Mode LTE Band 38/ 20MHz
Mod. 64QAM Limit: 13dB
RB Size 1RB Full RB Result
Lowest CH 7.10 6.75 - -
Middle CH 6.49 6.52 - - PASS
Highest CH 6.20 6.46 - -
TEL : 886-3-327-3456 Page Number : A38-10f 41

FAX . 886-3-328-4978
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LTE Band 38/ 20MHz / QPSK

Lowest Channel / 1RB Lowest Channel / Full RB

rum i trum i
Ref Level 30.00 cbm  Offset 12,10 db Ref Level 30.00 cbm  Offset 12,10 db
Att 308 AQT 2ms ® RBW 20 MHz o At 308 AQT 2ms ® RBW 20 MHz
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CF 2.58 GHz Mean Pwr + 20.00 dB CF 2.58 GHz Mean Pwr + 20.00 dB
G y Cumulative Distri Function Somples: 130000 G y Cumulative Distri Function Samples: 130000
Mean | Peak | crest | 0% | 19% | 0.01% | Mean | Peak | crest | 10% | 105 | D19 | Do |
Trace 1 | 20,98 dem 25,49 dbm 4.50 da 2.84 0B +.03 0B .45 0B Trace 1 [ 2190 dem 27,24 dbm 5.33 d8 2.49 d8 4.00 d8 4.70 d8 5.07 g8
I e—— | ———
L JL J [ CTTT stk

L JL J [ [T i

Middle Channel / 1RB Middle Channel / Full RB

Ref Level 30.00 dém  Offset 12,10 dB

Ref Level 30.00 cbm  Offset 12,10 db
o At 308 AQT 2ms ® RBW 20 MHz o At 308 AQT 2ms ® RBW 20 MHz
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Mean Pwr + 20.00 dB CF 2.595 GHz Mean Pwr + 20.00 dB
G y Cumulative Distri Function Somples: 130000 G y Cumulative Distri Function Samples: 130000
Mean | Peak | crest | 0% | 19% | pa%e | op.o1% | Mean | Peak | crest | 10% | 105 | D19 | Do |
Trace 1 [ 2116 dem 24,98 dbm 3.83 d8 2.67 0B 3.54 0B 57108 3.80 08 Trace 1 [ 2225 dem 27,16 dBm 4.91 d8 2.45 d8 3.88 d8 4.52 da 4.84 08
— —_— I ———
L )i ) B e L i ] W e

Highest Channel / 1RB Highest Channel / Full RB

Ref Level 30.00 dém  Offset 12,10 dB

Ref Level 30.00 dbm  Offsef 12,10 d&

o att 08 AQT 2ms @ RBW 20 MHz o att 08 AQT 2ms @ RBW 20 MHz
TRGIIFR
@153 view

R
4 o,
< 0o <
|L S '\ RS

N 1E4 E
CF 2.61 GHz Mean Pwr + 20.00 dB CF 2.61 GHz Mean Pwr + 20.00 dB
G y Cumulative Distri Function Somples: 130000 G y Cumulative Distri Function Samples: 130000
Mean | Peak | crest | 0% | 19% | pa%e | op.o1% | Mean | Peak | crest | 10% | 105 | D19 | Do |
Trace 1 [ 2139 dbm 25,00 dém 3.61d8 2.61 08 3.39 6B 8 3.57 08 Trace 1 [ 2214 dem 27,19 dbm 5.05 d8 2.45 d8 3.91d8 4.58 da 4.90 08
— _— L e
L )i J [ L )i ] (I

TEL : 886-3-327-3456
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LTE Band 38/ 20MHz / 16QAM

Lowest Channel / 1RB

Lowest Channel / Full RB

rum
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TRG:IFE
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L X | X
. | s h
1E 1 i 1E T i
\ '
\
1 ] . \
N 1\ \
1E- - 1E \
1
CF 2.58 GHz Mean Pwr + 20.00 dB CF 2.58 GHz Mean Pwr + 20.00 dB
G y Cumulative Di Function G y Cumulative Di Function Samples: 130000
Mean | Peak | crest | 0% | 19% | Mean | Peak | crest | 10% | 105 | D19 | Do |
Trace 1 [ 20,51 dem 26,43 dem 5.92 d8 .10 68 5.45 0B Trace 1 [ o124 dbm 28,24 dbm 7.00 d8 3.10 d8 5.10 d8 6.17 d8 5.75 08
e e
] J L J J L -

Middle Channel / 1RB

Middle Channel / Full RB

Spectrum i Spectrum i
Ref Level 30.00 cbm  Offset 12,10 db Ref Level 30.00 cbm  Offset 12,10 db
308 AQT 2ms ® RBW 20 MHz o At 308 AQT 2ms ® RBW 20 MHz
ST
N S
00 Y - 00 -
: 5 3 : 5
| x, N x,
| \
1E- | - 1E- -
| \
\
1 1 4
T
i
1E E 1E- 1
1 at gt
CF 2.595 GHz Mean Pwr + 20.00 dB CF 2.595 GHz Mean Pwr + 20.00 dB
G y Cumulative Di Function Somples: 130000 G y Cumulative Di Function Samples: 130000
Mean | Peak | crest | 0% | 19% | pa%e | op.o1% | Mean | Peak | Crest 10% | 105 | D19 | Do |
Trace 1 [ 20,42 dem 26,07 dbm 5.65 d8 .07 68 5.30 dB §.57 o8 5.65 0B Trace 1 [ 2126 dem 27,67 dbm 5.61 d8 3.07 d8 4.99 da 5.91d8 6.45 08
— — —
L J J [ )i ] W e

L

Highest Channel / 1RB

Highest Channel / Full RB

Spectrum i Spectrum i
Ref Level 30.00 cbm  Offset 12,10 db Ref Level 30.00 cbm  Offset 12,10 db
o At 308 AQT 2ms ® RBW 20 MHz 308 AQT 2ms ® RBW 20 MHz
00 - 00 -
s 5 :
N 5 N
\ \
1E- - 1E- - -
1 1 1
i
N ! \
1E- - 1E- -
L
CF 2.61 GHz Mean Pwr + 20.00 dB CF 2.61 GHz Mean Pwr + 20.00 dB
G y Cumulative Di Function Somples: 130000 G y Cumulative Di Function Samples: 130000
Mean | Peak | crest | 0% | 19% | pa%e | op.o1% | Mean | Peak | crest | 10% | 105 | D19 | Do |
Trace 1 [ 20,67 dem 25,68 dbm 5.21d8 .07 68 .84 0B 8 8 Trace 1 [ o114 dem 27,97 dem 5.83 d8 3.01d8 4.99 da 5.91d8 6.45 08
e e
L )i ) B e i ] SR e

L
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ssamonias. FCC RADIO TEST REPORT Report No. : FG072904-01B

LTE Band 38 / 20MHz / 64QAM
Lowest Channel / 1RB Lowest Channel / Full RB

rum i trum i
Ref Level 30.00 cbm  Offset 12,10 db Ref Level 30.00 cbm  Offset 12,10 db
o At 308 AQT 2ms ® RBW 20 MHz o At 308 AQT 2ms ® RBW 20 MHz
TRG:IFP TRG:IFP
(@153 view (@153 view
e 0o =
% = AN N
Y, \ A
1E- - 1E -
1 b 1S X
\\
i 1 Y
1 T
1 \
N \ \
Y |
1E- - - 1E- -
CF 2.58 GHz Mean Pwr + 20.00 dB CF 2.58 GHz Mean Pwr + 20.00 dB
G y Cumulative Distri Function Somples: 130000 G y Cumulative Distri Function Samples: 130000
Mean | Peak | crest | 0% | 19% | pa%e | op.o1% | Mean | Peak | crest | 10% | 105 | D19 | Do |
Trace 1 19.11 dBm 26,59 dBm 7.48 dB 2.16 dB 5.91 dB 7.10 dB 7.51 dB Trace 1 19.48 dBm 27.20 dBm 7.82 d8 3.16 d8 5.39 d8 ] L] 57 dB
— — —
~ I 4 - ~ I 4 Ll

Middle Channel / 1RB Middle Channel / Full RB

Spectrum i Spectrum i
Ref Level 30.00 cbm  Offset 12,10 db Ref Level 30.00 cbm  Offset 12,10 db
o At 308 AQT 2ms ® RBW 20 MHz o At 308 AQT 2ms ® RBW 20 MHz
0.0 e —— 0.0 —~
% =4 - =
| S ES S
\ N
1E- - < 1E <
] \
\ X
N Al N
s s |
1E- 1E ¥ g
CF 2.595 GHz Mean Pwr + 20.00 dB CF 2.595 GHz Mean Pwr + 20.00 dB
G y Cumulative Distri Function Somples: 130000 G 'y Cumulative Distri Function Samples: 130000
Mean | Peak | crest | 0% | 19% | pa%e | op.o1% | Mean | Peak | crest | 10% | 105 | D19 | Do |
Trace 1 | 18,80 dem 25,62 dBm 5.82 d8 3.30 6B 5.48 0B 5.49 0B 5.84 0B Trace 1 [ 19.60 dBr 27,35 dém 7.75 d8 3.25 d8 5.28 dB 5.52 d8 7.30 d&
———— — ———— —
L Jl J [ L )i ] (I

Highest Channel / 1RB Highest Channel / Full RB

Spectrum i Spectrum i
Ref Level 30.00 cbm  Offset 12,10 db Ref Level 30.00 cbm  Offset 12,10 db
o At 308 AQT 2ms ® RBW 20 MHz o At 308 AQT 2ms ® RBW 20 MHz
TRG:IFP TRG:IFP
(@153 view (@153 view
o,
00 - 00 -
5 < = i
¥ ¥
% X
1€ X = 1€ b =
i 5 \
\\
B B ¥
i
1E- 1E \I -
CF 2.61 GHz Mean Pwr + 20.00 dB CF 2.61 GHz Mean Pwr + 20.00 dB
G y Cumulative Distri Function Somples: 130000 G y Cumulative Distri Function Samples: 130000
Mean | Peak | crest | 0% | 19% | | o.owes | Mean | Peak | crest | 10% | 105 | D19 | Do |
Trace 1 19.18 dBm 25.68 dBm 6.50 dB 2.16 dB 5.39 dB 6.52 dB Trace 1 19.43 dBm 27.09 dBm 7.66 dB 3.04 d8 5.25 d8 6.46 dB 7.30 dB
— — e e e—
L Jl J [ L )i ] W e
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG072904-01B

26dB Bandwidth

Mode LTE Band 38 : 26dB BW(MHz)

BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz

Mod. QPSK |16QAM| QPSK 16QAM QPSK |16QAM QPSK |16QAM| QPSK |16QAM| QPSK |16QAM
Lowest CH - - - 496 | 487 | 963 | 975 | 14.18 | 14.09 | 18.94 | 18.74
Middle CH - - - 492 | 482 | 969 | 965 | 14.15  14.09 | 18.82 | 19.06
Highest CH - - - 483 | 483 | 993 | 981 | 1424 1421 | 18.74 | 19.14

Mode LTE Band 38 : 26dB BW(MHz)

BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz

Mod. 64QAM 64QAM 64QAM 64QAM 64QAM 64QAM
Lowest CH - - - 4.72 9.69 14.12 18.86 | -
Middle CH - - - 4.88 9.69 14.51 1862 | -
Highest CH - - - 4.80 9.61 14.36 18.70 | -

TEL : 886-3-327-3456 Page Number 1 A38-5 of 41
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ssamonias. FCC RADIO TEST REPORT Report No. : FG072904-01B

LTE Band 38

Lowest Channel / 5MHz / QPSK Lowest Channel / 5MHz / 16QAM

o o
Ref Level 30.00 cbm  Offset 12,10 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 12,10 db = RBW 100 kHz
o Att 30de  SWT 18 s @ VBW 300 kHz  Mode Auto FFT o Att a0ds SWT 1% s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 15.20 dBm| ™M1[1] 14.93 aBm)
57445800 GHZ| 2.57296000 GHz
= nd e 26.00 dB| @ nd 26.00 dB|
g A ANANAN A, S B A 4.955000000 MHz| 0d i el My pd o, B i 4.865000000 MHz|
li Q factor \ 519.6 | Q factor \ 528.9
o4 0d
g Tf
-10 de ‘\;‘ -10 d
204 3 20d [
N A A Vi P Y |-
o dianda t\f/ Y [ ALAN AP R LN i o Y
40 df 40 df
50 d S0 d
-6 df -60 di
CF 2.5725 GHz 1001 pts Span 10.0 MHz CF 2.5725 GHz 1001 pts Span 10,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 2.574458 GHz 15.20 dam nd8 down 4.955 MHz ML 2,57296 GHz 14,33 dam nd8 down 4,865 MHZ
T 1 2,570032 GHz -10.99 dbm nd8 26.00 dB TL L 2,570072 GHz -11.35 dam n 26,00 d8
T2 1 2,574988 GHz -10.86 dBm Q factor 519.6 T2 1 2.574938 GHz -11.38 dém Q factor 528.9

L U J wa JU J

Middle Channel / 5MHz / QPSK Middle Channel / 5MHz / 16QAM

ctrum pectrum 2
Ref Level 30.00 cbm  Offset 12,10 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 12,10 db = RBW 100 kHz
o Att a0de SWT 19ps @ VBW 300 kHz  Mode Auta FFT o Att a0ds SWT 1% s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
MI[1] 15.04 dbm)| MI[1] 1520 abBm|
2.59909200 GHz 2 7200 GHz
20 + 20 it
o ndB 26.00 dB| nd 26.00 dB|
- S b e B 4.915000000 MHZ 04 TUATAA TS FLWORy, | VYN U 4.815000000 MHZ]
7 Q factor A 527.6) ’f Q factor \ 538.6}
0d / L 0d \
/ \ ] \
10 d - i 10 di E
’ it
20 di \
204 T AT
Y IR oV VWA W e S LAY W
Zshﬂ Vi e AT e f v .
40 d 40 d
50 d S0 d
60 d -60 di
CF 2.595 GHz 1001 pts Span 10.0 MHz CF 2.595 GHz 1001 pts Span 10,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
M1 1 2,593092 GHz 15.04 dBm nd@ down 4.915 MHz M1 2.593372 GHz 15.20 dBm nd@ down 4.B15 MHZ
T 1 2,592552 GHz -10.68 dBm nd8 26.00 dB TL L 2,502602 GHz -10.60 dBm nd8 26,00 d8
T2 1 2,597468 GHz -10.80 d8m Q factor 527.6 T2 1 2.597418 GHz -10.73 dém Q factor 538.6

L U J L JU J

Highest Channel / 5MHz / QPSK Highest Channel / 5MHz / 16QAM

ctrum pectrum
Ref Level 30.00 Gbm  Offset 12,10 db & RBW 100 kHz RefLevel 20,00 dBm  Offset 12,10 db @ RBW 100 kHz
o Att 30de  SWT 18 s @ VBW 300 kHz  Mode Auto FFT o Att a0ds SWT 1% s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
mili] 16.15 dBm| mili] 14.56 dBm|
" 2.61540200 GHz, 2.61816900 GHz,
e i ndB 26.00 dB| & Tnds 26.00 dB)|
04 R P B 4.825000000 MHZ o P VN W TP 4.825000000 MHZ]
H Q factor 542.0] ; Q factor 542.6f
od f od
Ty { L
-10 df -10 o -
/
20 d 20 di
\ /
30 ™ - WA _ " o A
o = AL A, - LYW ]
-40d
-50 d -50 di
-60 df -60 o
CF 2.6175 GHz 1001 pts Span 10.0 MHZ CF 2.6175 GHz 1001 pts pan 10.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result Type | Ref | Tre | X-value | ¥-value | __Function | Function Result
ML 1 2615402 GHz 16.15 dBm ndB down 4.625 MHz ML 2.618160 GHz 14.55 dBm ndB down 4,525 MHz
TL 1 2,618072 GHz -9.72 dBm nds 26.00 dB TL L 2.615102 GHz -11.91 dam nds 26.00 d8&
T2 1 2,619893 GHz -10.02 dBm Q factor 542.0 T2 1 2.619928 GHz -11.34 dém Q factor 542.6

L i ] e

J
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ssamonias. FCC RADIO TEST REPORT Report No. : FG072904-01B

LTE Band 38

Lowest Channel / 10MHz / QPSK Lowest Channel / 10MHz / 16QAM

o o
Ref Level 30.00 cbm  Offset 12,10 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 12,10 db e RBW 300 kHz
o Att 30de SWT  126ps @ VBW 1MHz Moede Auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
™M1[1] 17.00 dBm) ™M1[1] 16.71 dBm)
2.5737410 GHz 2.5733220 GHz,
= o ndB . 26.00 dB @ A nd 26.00 dB
- 7 T A 9.630000000 MHZ, o TR RAYTA AWt TV AW, V.””w\ 9.750000000 MHZ|
f Q facter \ 267.3 Q facter \ 263.9
/ ! L
o4 T 0d ] Y
10 df - -10 o Y
] i |
/ r / \
CEy L S B Vi e taa M —t e
a0 30
40 df 40 df
50 d S0 d
60 d -60 di
CF 2.575 GHz 1001 pts Span 20.0 MHz CF 2.575 GHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 2.573741 GHz 17.00 dam nd8 down 9.63 MHz ML 2.573322 GHz 16.71 dam nd8 down 9.75 WHz
T 1 2,570185 GHz -8.81 dBm nd8 26.00 dB TL L 2,570105 GHz -9.06 dBm n 26,00 d8
T2 1 2,579815 GHz -8.87 dBm Q factor 267.3 T2 1 2.579855 GHz -9.12 dBm Q factor 263.9
L it ] - L ) ]

Middle Channel / 10MHz / QPSK Middle Channel / 10MHz / 16QAM

ctrum pectrum 2
Ref Level 30.00 cbm  Offset 12,10 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 12,10 db e RBW 300 kHz
o Att 30de SWT  12.6ps @ VBW 1MHz Mode auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@17 Max
™M1[1] 16.01 dBm) ™M1[1] 16.95 dBm)
2.5965580 GHz 2.5938210 GHZ]
20 41 20
L mip 26.00 dB ndB 26.00 dB
0u et B e BT 9.690000000 MHz 04 mem B S 9.650000000 MHZ]
Q factor | 268.0 ] Q factor 268.8
s { | od f T
T4 i Tk |
-10 d — t 10 d 4
- / N / |
y r— ~ = vy o
gty - Vo R N v v B
a0
40 df 40 de
50 d S0 d
60 d -60 di
CF 2.595 GHz 1001 pts Span 20.0 MHz CF 2.595 GHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 2596558 GHz 16.01 dam nd8 down 9.50 MHz ML 2.503821 GHz 16.35 dam nd8 down 9.65 WHZ
T 1 2,590145 GHz -9.71 dBm nd8 26.00 dB TL L 2500165 GHz -10.82 dbm nd8 26,00 d8
T2 1 2,599835 GHz -9.51 dBm Q factor 268.0 T2 1 2.599815 GHz -10.49 dBm Q factor 268.8
L U J wa L JU J

Highest Channel / 10MHz / QPSK Highest Channel / 10MHz / 16QAM

ctrum pectrum
Ref Level 30.00 cbm  Offset 12,10 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 12,10 db e RBW 300 kHz
o Att 30de SWT  12.6ps @ VBW 1MHz Mode auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
mili] 16.80 dBm| mili] 16.96 dBm|
M 2.6175570 GHZ| 2.6134020 GHz
e . 1o ndBx 26.00 dB & nds 26.00 dB
04 AT N AT £.930000000 MHz 104 PN AN e 0.810000000 MHZ]
! Q factor 263.6| I Q factor \ 266.4
od 0 4
] &
BUE! -10d ﬁ
20 d 20 o 'LI
\ P e
TN \ e e \
tﬁ{]\(\' — 3t
v e
-40d -40 d
-50 d -50 di
60 df -60 o
CF 2,615 GHz 1001 pts Span 20.0 MHz CF 2.615 GHz 1001 pts pan 20.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result | Type | Ref | Tre | X-value | ¥-value | __Function | Function Result |
ML T 2.617557 GHz 16.80 dBm ndB down 9,93 MHz ML 2.613402 GHz 16.95 dBm ndB down 9,51 MHz
TL 1 2,610025 GHz -9.20 dBm nds 26.00 dB TL L 2.610145 GHz -9.27 dBm nds 26.00 d&
T2 1 2619955 GHz -9.12 dBm Q factor 263.6 T2 1 2.619955 GHz -9.14 dBm Q factor 266.4
L ) - L )i ) L
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ssamonias. FCC RADIO TEST REPORT Report No. : FG072904-01B

LTE Band 38

Lowest Channel / 15MHz / QPSK Lowest Channel / 15MHz / 16QAM

o o
Ref Level 30.00 cbm  Offset 12,10 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 12,10 db e RBW 300 kHz
o Att 30de SWT  12.6ps @ VBW 1MHz Mode auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 16.26 dBm) ™M1[1] 14.00 dBm)
2.5766310 GHZ| 2. 140 GHz
20 20
b3 ndB N 26.00 dB ndB 1 26.00 dB
- J Ty o Lt ALY: P -,'L\l 14.176000000 MHZ| 0d A, AR o, A 14.086000000 MH2Z|
T Q factor ! 181.8 v Q factor’ \ 183.4
od ) od
] % ] !
-10 i t -10 d + I
N S oo i . / \ \
-30 -30
40 df 40 de
50 d 50 d
-60 d 60 d
CF 2.5775 GHz 1001 pts Span 90.0 MHz CF 2.5775 GHz 1001 pts Span 30.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 2.576631 GHz 16.26 dam nd8 down 14.176 MHz ML 2.583134 GHz 14.00 dBm ndB_down 14,086 MHZ
TL 1 2,570427 GHz -10.47 dbm nd8 26.00 dB TL L 2,570457 GHz -11.83 dbm n 26.00 dB
T2 1 2,584603 GHz -9.64 dBm Q factor 1E1.8 T2 1 2.584543 GHz -11.34 ddm Q factor 183.4
L U J wa L JU J

Middle Channel / 15MHz / QPSK Middle Channel / 15MHz / 16QAM

ctrum pectrum 2
Ref Level 30.00 cbm  Offset 12,10 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 12,10 db e RBW 300 kHz
o Att 30de SWT  12.6ps @ VBW 1MHz Mode auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
MI[1] 15.90 dBm)| MI[1] 15.63 dBm
i 2.5904150 GHz . 2.5912840 GHZ]
= ndB 26.00 dB @ T ndB 26.00 dB
- A [V AR 14.146000000 MHz 104 e A AR BN 14.086000000 MHz
Q factor 183.1] / Qfactor " 184.0
o4 - 0d
i
: y
-10 df T -10 d
. / 20 d / .
oo b - g erd RO AT AT
- d
40 df 40 de
50 d S0 d
-6 df -60 di
CF 2.595 GHz 1001 pts Span 40,0 MHz CF 2.595 GHz 1001 pts Span 90,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
M1 1 2,590415 GHz 15.90 dBm nd@ down 14.146 MH2 M1 2.591284 GHz 15.63 dBm nd@ down 14.086 MHZ
T 1 2,587927 GHz -10.42 dBm nd8 26.00 dB TL L 2,587957 GHz -9.67 dBm nd8 26,00 d8
T2 1 2,602073 GHz 9.60 dBm Q factor 1B3.1 T2 1 2.602043 GHz -9.76 dBm Q factor 184.0
L U J wa L JU J

Highest Channel / 15MHz / QPSK Highest Channel / 15MHz / 16QAM

ctrum pectrum
Ref Level 30.00 GBm  Offset 12,10 db & RBW 300 kHz RefLevel 20.00 dBm  Offset 12,10 db e RBW 300 kHz
o Att 30de SWT  12.6ps @ VBW 1MHz Mode auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100,100 SGL Count 100/100
[@ 17k Max |
mili] 15.43 dBm| mili] 14.80 dBm|
2.6067160 GHZ| 2.6076750 GHz
20 X-. N ndg 26.00 dB| 2 ndg 26.00 dB|
104 Pkl IRESRAWAYS Ve reun, PARYARY : L ATA T 14.236000000 MHz| 104 WAL N pLVAB M\ 14.206000000 MHz
} Q factor 183.1 / Q factor | 183.6
od od t
/
T Tz
-od -10d
20 df 20 df f T
A A AL v e ~
e S| i ), e B PP T
-40d -40 d
-50 df -50 di
60 df -60 de
CF 2.6125 GHz 1001 pts Span 30.0 MHz CF 2.6125 GHz 1001 pts an 30.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result | Type | Ref | Tre | X-value | ¥-value | __Function | Function Result
ML 1 2606716 GHz 15.43 dBm ndB down 14.236 MHz ML 2.607675 GHz 14.80 dBm ndB down 14.206 MHz
TL 1 2,605397 GHz -11.77 dam nds 26.00 dB TL L 2.605337 GHz -11.35 dam nds 26.00 d8
T2 1 2619633 GHz -10.62 dBm Q factor 163.1 T2 1 2.619543 GHz -11.05 dém Q factor 183

- )i

] ] e
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